
GnH/NCR 
Grinder

GrinderASM
SHEET 1 OF 7

REVDWG.  NO.

A
SIZE

TITLE:A A

B B

2

2

1

1



6

7

39

40

9

5

52

42

4

50

2

1

41

444746

43

8

12

13

49

43
3

48

50

10

51

45

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 Primary Vertical Plate Fabricated 1/4" Plate Part 1
2 Tooling Arm Lower Support - 0250 Thick Fabricated 1/4" Plate Part 4
3 Tooling Arm Side Plate Fabricated 1/4" Plate Part 2
4 Tooling Arm Upper Support - 0250 Thick Fabricated 1/4" Plate Part 6
5 Tension Arm And Light Mounting Plate Fabricated 1/4" Plate Part 1
6 Tension Arm Main Bar Fabricated 1"  Bar Stock Part 1
7 Tracking Adjust Block Fabricated 1"  Bar Stock Part 1
8 Tracking Adjust Plate Fabricated 1/4" Plate Part 1
9 Optional Lamp Mount Fabricated 1/4" Plate Part - Optional 2

10 35LYY521_14.17 Example Motor - Baldor VL3515T (145TC) 1
11 Bader BM407 Approximation Example Part - Not Shown 1
12 4in Drive Wheel 0875 Bore Example Part - Purchased Component 1
13 4in Tracking Wheel Wheel For 0500 Bearing Example Part - Purchased Component 1
14 2342K186 Example Part - Part of Tracking Wheel 6
15 Bader BADPL Approximation Example Part - Not Shown 1
16 2in Tracking Wheel for 0500 bearings Example Part - Not Shown 2
17 91259A714 Shoulder Bolt - 1/2" Shoulder 1.25L 3/8-16 2
18 98296A879 Slotted Pin 1/8" Dia 5/8" L 2
19 59625K42 Knob With 1/4-20 Stud 1
20 65035K18 Knob With 3/8-16 Stud 2
21 9657K287 Comp. Spring 3/4" L 0.3OD, 0.218ID 1
22 94895A031 3/8-16 Hex Nut 13
23 91257A634 3/8-16 x 2-1/2 Hex Head Bolt 13
24 91104A031 3/8" Lock Washer 13
25 91253A624 3/8-16 x 1 Flat Head Screw - Can Swap to 

BHCS/SHCS if Desired 19
26 3088A512 1/2ID 1/8" Thick Shim 3
27 94895A823 1/2-13 Hex Nut 1
28 91251A728 1/2-13 x 4 Socket Head Cap Screw 1
29 91253A540 1/4-20 x 3/4 Flat Head Screw 2
30 1832K21 Ext. Spring 1.75L 0.75OD 1
31 91259A622 Shoulder Bolt - 3/8" Shoulder 3/4L 5/16-18 1
32 7421K3 Thrust Bearing 3/8 Shaft 1/8 Thick 2
33 90630A115 5/16-18 Locknut 1
34 91101A233 1/2" Lock Washer 5
35 7421K7 Thrust Bearing 1/2 Shaft 1/8  Thick 5
36 91259A707 Shoulder Bolt - 1/2" Shoulder 1/2L 3/8-16 3
37 98694A120 3/8-16 Square Nut 15
38 91251A537 1/4-20 x 1/2 Socket Head Cap Screw 4
39 Ratchet Arm A Fabricated 1/4" Plate Part 1
40 Ratchet Pawl Arm Fabricated 1/4" Plate Part 1
41 Rear Grinder Side Tilt Plate Fabricated 1/4" Plate Part 1
42 Front Grinder Side Tilt Plate Fabricated 1/4" Plate Part 1
43 Tilt Base Vertical Support Fabricated 1/4" Plate Part 1
44 Tilt Base Rear Vertical Support Fabricated 1/4" Plate Part 1
45 Grinder Motor Switch Mount Printed Part For Example Motor 1
46 Tilt Base Floor Fabricated 1/4" Plate Part 1
47 Tilt Base Corner Brace Fabricated 1/4" Plate Part 4
48 Tilt Side Angle Brace Fabricated 1/4" Plate Part 1
49 Cam Tilt Stopper Fabricated 1/4" Plate Part 2
50 Tooling Arm Lower Extra Spacer - 0250 Thick Fabricated 1/4" Plate Part 1
51 Secondary Tooling Arm Support - 0250 Thick Fabricated 1/4" Plate Part 6
52 Tracking Screw Plate Fabricated 1/4" Plate Part 1
53 94945A217 3/8-16 Low Profile Locknut 4

GnH/NCR 
Grinder

GrinderASM
SHEET 2 OF 7

REVDWG.  NO.

A
SIZE

TITLE:A A

B B

2

2

1

1



38

33 3222 30 39 29 31 36

34

35

18

19

28

26

2437

21

25

23

20

27
ITEM NO. PART NUMBER QTY.

1 Primary Vertical Plate 1
2 Tooling Arm Lower Support - 0250 Thick 4
3 Tooling Arm Side Plate 2
4 Tooling Arm Upper Support - 0250 Thick 6
5 Tension Arm And Light Mounting Plate 1
6 Tension Arm Main Bar 1
7 Tracking Adjust Block 1
8 Tracking Adjust Plate 1
9 Tracking Screw Plate 1

10 Optional Lamp Mount 2
11 35LYY521_14.17 1
12 Bader BM407 Approximation 1
13 4in Drive Wheel 0875 Bore 1
14 4in Tracking Wheel Wheel For 0500 

Bearing 1

15 2342K186 (Optional) 6
16 Bader BADPL Approximation 1
17 2in Tracking Wheel for 0500 bearings 2
18 91259A714 2
19 98296A879 2
20 59625K42 1
21 65035K18 2
22 9657K287 1
23 94895A031 13
24 91257A634 13
25 91104A031 13
26 91253A624 19
27 94895A823 1
28 91251A728 1
29 91253A540 2
30 1832K21 1
31 91259A622 1
32 7421K3 2
33 90630A115 1
34 91101A233 5
35 7421K7 5
36 91259A707 3
37 98694A120 15
38 3088A512 3
39 91251A537 4
40 Ratchet Arm A 1
41 Ratchet Pawl Arm 1
42 Rear Grinder Side Tilt Plate 1
43 Front Grinder Side Tilt Plate 1
44 Tilt Base Vertical Support 1
45 Tilt Base Rear Vertical Support 1
46 Grinder Motor Switch Mount 1
47 Tilt Base Floor 1
48 Tilt Base Corner Brace 4
49 Tilt Side Angle Brace 1
50 Cam Tilt Stopper 2
51 Tooling Arm Lower Extra Spacer - 0250 

Thick 1

52 Secondary Tooling Arm Support - 0250 
Thick 6

53 94945A217 4

GnH/NCR 
Grinder

GrinderASM
SHEET 3 OF 7

REVDWG.  NO.

A
SIZE

TITLE:A A

B B

2

2

1

1



30 38 18

27

20

32

19

33

23

21

34

25

372653

39

36

24

35

22

31

29
28

ITEM NO. PART NUMBER QTY.
1 Primary Vertical Plate 1
2 Tooling Arm Lower Support - 0250 

Thick 4
3 Tooling Arm Side Plate 2
4 Tooling Arm Upper Support - 0250 

Thick 6

5 Tension Arm And Light Mounting 
Plate 1

6 Tension Arm Main Bar 1
7 Tracking Adjust Block 1
8 Tracking Adjust Plate 1
9 Tracking Screw Plate 1
10 Optional Lamp Mount 2
11 35LYY521_14.17 1
12 Bader BM407 Approximation 1
13 4in Drive Wheel 0875 Bore 1
14 4in Tracking Wheel Wheel For 0500 

Bearing 1
15 2342K186 (Optional) 6
16 Bader BADPL Approximation 1
17 2in Tracking Wheel for 0500 

bearings 2
18 91259A714 2
19 98296A879 2
20 59625K42 1
21 65035K18 2
22 9657K287 1
23 94895A031 13
24 91257A634 13
25 91104A031 13
26 91253A624 19
27 94895A823 1
28 91251A728 1
29 91253A540 2
30 1832K21 1
31 91259A622 1
32 7421K3 2
33 90630A115 1
34 91101A233 5
35 7421K7 5
36 91259A707 3
37 98694A120 15
38 3088A512 3
39 91251A537 4
40 Ratchet Arm A 1
41 Ratchet Pawl Arm 1
42 Rear Grinder Side Tilt Plate 1
43 Front Grinder Side Tilt Plate 1
44 Tilt Base Vertical Support 1
45 Tilt Base Rear Vertical Support 1
46 Grinder Motor Switch Mount 1
47 Tilt Base Floor 1
48 Tilt Base Corner Brace 4
49 Tilt Side Angle Brace 1
50 Cam Tilt Stopper 2
51 Tooling Arm Lower Extra Spacer - 

0250 Thick 1

52 Secondary Tooling Arm Support - 
0250 Thick 6

53 94945A217 4

GnH/NCR 
Grinder

GrinderASM
SHEET 4 OF 7

REVDWG.  NO.

A
SIZE

TITLE:A A

B B

2

2

1

1



2 x  0.201 THRU ALL
 1/4-20 UNC  0.25 MIN

ON MOTOR SIDE
0.500 THRU

 R
0.2

50
 

 0
.0

00
 

 1
.1

25
 

 6
.1

25
 

 1
1.

00
0 

 0.000 
 0.500 
 1.000 

 0.313 THRU ALL
 3/8-16 UNC  5/8" MIN

FROM TOP AS ASSEMBLED

 0
.0

00
 

 4
.0

00
 

 1
1.

50
0 

 0.000 
 0.500 

 1.000 

0.500 THRU0.125 THRU

 0
.0

00
 

 0
.5

00
 

 3
.3

75
 

 6
.0

00
 

 0.000 
 0.50 
 1.00 

0.500 THRU

 0.000 
 0.50 
 1.00 

 0
.0

00
 

 1
.0

00
 

 2
.6

25
 

 5
.0

00
 

 6
.0

00
 

PARTS SHOWN ON THIS PAGE ARE NOT TO SCALE.

GnH/NCR 
Grinder

GrinderASM
SHEET 5 OF 7

REVDWG.  NO.

A
SIZE

TITLE:A A

B B

2

2

1

1



 0.19 THRU ALL
1/4-20 UNC  THRU ALL

 
0.3

75
  0.201 THRU ALL

 1/4-20 UNC  THRU ALL

 0.201 THRU ALL
 1/4-20 UNC  THRU ALL

 0.375 

 0.313 THRU ALL
3/8-16 UNC  THRU ALL

 0.50 

2 x 0.313 THRU ALL
 3/8-16 UNC  THRU ALL

 0.201 THRU ALL
 1/4-20 UNC  THRU ALL

0.125 THRU

 0.201 THRU ALL
 1/4-20 UNC  THRU ALL

 
0.3

75
 

PARTS SHOWN ON THIS PAGE ARE NOT TO SCALE.

GnH/NCR 
Grinder

GrinderASM
SHEET 6 OF 7

REVDWG.  NO.

A
SIZE

TITLE:A A

B B

2

2

1

1


	Overview
	Drawing View12
	Drawing View13
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View18

	Overview 2
	Drawing View32
	Drawing View37

	Hardware Explode
	Drawing View22

	Hardware Explode 2
	Drawing View28

	1in Bar Stock Parts
	Drawing View39
	Drawing View40
	Drawing View42
	Drawing View43
	Drawing View44
	Drawing View45

	1/4in Plate Tapped Holes
	Drawing View53
	Drawing View54
	Drawing View56
	Drawing View57
	Drawing View58
	Drawing View112
	Drawing View113
	Drawing View114


